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Contents 內含配件

Installation tips 安裝方法

TOYOTA  XL30 10-ON 

1. Rear sway bar 後防傾桿 19mm 1PCS 

2. Bracket 防傾桿固定支架(R/L) 2PCS 

3. M10 Hex socket cap screw 
    M10 內六角螺絲 45mm 2PCS

4. M10 Hex socket cap screw 
    M10 內六角螺絲 30mm 4PCS
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上方箭頭位置為 ( M10 內六角螺絲 45mm )
放置位置
下方箭頭位置為固定支架後方固定位置，鎖
至避震器下端

VEHICLE APPLICATIONS
適用車型 PART NO. 8795

5. M10 Nylon nut 
    M10 尼龍螺帽  6PCS

6. Washer 華司  4PCS

Figure of installation (LH/RH).
左／右安裝示意圖

Sway bar is installed upon exhaust 
system.
防傾桿安裝須繞過排氣管上方

The upper arrow indicates the location 
of 45mm M10 hex socket cap screw.
The lower arrow indicates the fix point 
of the brackets: At the lower end of 
absorber. 


